
CLALLAM COUNTY
Carlsborg Wastewater Facilities Plan Amendment

     

 

G&O No. 13534.01
December 2014





i 

TABLE OF CONTENTS 
 
EXECUTIVE SUMMARY 
 
CHAPTER 1 – INTRODUCTION 
PURPOSE OF AMENDMENT ................................................................................................ 1-2 
BACKGROUND ................................................................................................................... 1-2 

System Ownership and Management................................................................... 1-3 
Geography, Topography, Soil Conditions, Sensitive Areas and Climate ............ 1-3 
Water Resources .................................................................................................. 1-4 
[...]
PORT WILLIAMS
LIFT STATION

JEANNIE'S MEADOW
LIFT STATION

CEDAR RIDGE
LIFT STATION

FORCE MAINS
FROM CUGA

RI
VE

R 
RD

S  
3R

D 
AV

E

PORT WILLIAMS RD

W  FIR ST

E  WASHINGTON ST

W  WASHINGTON ST

WEST SEQUIM BAY RD

W  HENDRICKSON RD

DOE RUN RD

SC
HM

UC
K R

D

N 
 5T

H 
AV

E
HIGHWAY 101

FOX HOLLOW RD

EV
AN

S R
D

MEDSKER RD

MILLER RD
N 

 B
RO

W
N 

RD

HAP
PY

 VA
LLE

Y R
D

E  FIR ST

KE
EL

ER
 R

D

HOLLAND RD

PA
LO

 AL
TO

 RD

N 
 S

EQ
UI

M 
AV

E

STAMPEDE DR

BROWNFIELD RD

STONE RD

OLD OLYMPIC HWY

W  PRAIRIE ST

W  SPRUCE ST

ELK PASS RD

E  CEDAR ST

N 
 R

HO
DE

FE
R 

RD

S  
7T

H 
AV

E

E  SPRUCE ST

N 
 7T

H 
AV

E

SECOR RD

W  BELL ST

FA
LC

ON
 R

D

SP
OR

SE
EN

 R
D

OWLS NEST RD

MARSHALL RD

MC
CO

MB
 R

D

S  
SE

QU
IM

 AV
E

RAVENS RIDGE RD

W  ALDER ST

JO
HN

 S
CO

TT
 R

D

KING DR

WILLIAMSON RD

SIM
DA

RS
 R

D

N 
 P

RI
ES

T R
D

W  CEDAR ST

S  
5T

H 
AV

E

SOLANA PKY

S  
4T

H 
AV

E

TU
RN

ST
ON

E L
N

FAWN LN

RI
VE

RS
ID

E R
D

N 
 K

EN
DA

LL
 R

D

COULTER RD

W  MAPLE ST

CARRIAGE DR

SPY GLASS LN

HILLSIDE DR

W  EUNICE ST

SE
QU

IM
-D

UN
GE

NE
SS

 W
Y

N 
 D

UN
LA

P A
VE

S  
9T

H 
AV

E

MANTLE RD

W  HEMLOCK ST

N 
 B

LA
KE

 AV
E

LAKEVIEW DR

RI
VE

RV
IEW

 D
R

E  ALDER ST

S  
2N

D 
AV

E

S  
SC

OT
T D

R

MC
FA

RL
AN

D 
DR

W  RESERVOIR RD

W  SILBERHORN RD

BE
LL

 BO
TT

OM
 R

D

PA
TR

IC
IA 

LN

JUNCO RD

HO
US

E R
D

W  SPRUCE CT

EL
IZA

BE
TH

 LN

CLEARVIEW LN

CH
EL

SA
MI

SH
 D

R

CORAL D
R

DAISY LN

N 
 4T

H 
AV

E

ROBBINS RD

KA
NE

 LN

MO
RG

AN
 D

R

OV
ER

 S
TW  PINE ST

S  
ST

ILL
 R

D

GRIFFITH FARM RD

WHITEFEATHER WY

W  BRACKETT RD

O'CONNOR DR

AS
LA

N 
DR

MARLO DR

E  SILBERHORN RD

QUAILS ROOST RD

LESTER WY

LOTUS LN

FLYING CLOUD ST

SHAUNA PL

DELTA WY

AP
PL

EG
AT

E L
N

N 
 9T

H 
AV

E
W  DEYTONA ST

HU
DO

N 
RD

N  B
EV

ER
AG

E S
T

WASHINGTON HARBOR RD

BRAZIL RD

E  OAK ST

E  BLAIR AVE

GR
AY

SM
AR

SH
 LN

ANNABELLE LN

BARBARA ST

STARRY RD

AM
ET

HE
ST

 D
R

TOKEN LN

N 
 K

NA
PM

AN
 AV

E

BELL CREEK LN

LORRAINE DR

SANFORD LN

E  WILLOW ST

N 
 M

AR
IO

TT
 AV

E

N 
 G

OV
AN

 AV
E

PO
ND

 LN

MARINERS DR

S  
BR

OW
N 

RD

S  
BL

AK
E A

VE

BEESON RD

IOKA RD

RAINVIEW LN

W  NORMAN ST

VA
LL

EY
 V

IEW
 D

R

DU
KE

 D
R

COHO LOOP DR

BELLWAY RD

CR
OW

NV
IE

W 
LN

ELK HEIGHTS TR

E  GREY FOX RD

E  HAMMOND ST

EL
K 

LO
OP

BAYWOOD VILLAGE RD

W  MCCURDY RD

WAGNER LN

BIG
 FO

OT
 LN

E  BELFIELD AVE

E  WASHINGTON PL

AVELLANA RD

N 
 R

YS
ER

 AV
E

N 
 P

OR
TS

ID
E 

WY

COVINGTON CT

LIV
EN

GOOD L
N

ST
ON

E F
AR

M 
RD

N 
 M

AL
IA 

LN

WEAVER WY

E COBBLESTONE LN

HAWKS WY

AMERICA BLVD

TAMERLANE LP

FARMVIEW RD

COVEY RUN LN

N 
 S

UN
NY

SID
E A

VE

N  
MI

NS
TR

EL
 R

D

FOREST VIEW DR

MC
CO

MB
 LN

EL RIO LN

PLUM TREE LN

W 
 Q

UA
IL 

LN

BARNFATHER RD

TIMBERSIDE LN

PLAIN JANE LN

MORGISON LP

E  GLACIER VIEW DR

S  
MI

ST
Y M

EA
DO

W
 LN

AL
IC

E P
AR

K L
N

W  HAMMOND ST

E  HENDRICKSON RD

LO
FG

RI
N 

RD

PATRIOT WY

VIK
IN

G 
WY

E  PRAIRIE ST

OV
ER

LO
OK

 TR

LU
ND

 LN

N 
 LI

TT
LE

JO
HN

 W
Y

CH
OI

CE
 LP

PETAL LN

HE
AD

 G
AT

E 
RD

YELLOW BRICK RD

MICHAEL EARL WY

SPRINGWATER LN

GOLD CT

KE
TT

Y L
N

JESSLYN LN

MICHAELS RD

S  
SH

AW
 LN

WA
LL

AC
E 

WY

FERNDALE DR

W  DESERET AVE

ALPINE LP

SKUNK HOLLOW RDE  BELL ST

SYCAMORE ST

W  TOMMY CT

JU
AN

ITA
 C

T

NARROW WAY
W  PINE CT

TOPAZ WY

STEPHENS PL

DE
ER

HA
VE

N 
DR

N 
 G

AR
RY

 O
AK

 D
R

BIG
 S

KY
 LN

W  SALAL PL

E  MAPLE ST

S  
PE

AC
EF

UL
 M

EA
DO

W 
LN

OL
D 

CO
YO

TE
 W

Y

LIL
LIA

N 
RI

DG
E 

DR

BE
LL

 M
EA

DO
W 

LN

MICHELLE LN

MOLENDA LN

RI
VE

RD
AL

E 
LN

YV
ET

TE
 P

L

STAG LN

SU
ND

AE
 D

R

S  
6T

H 
AV

E

OPAL LNE  PHEASANT LN

N 
 S

EA
L S

T

N 
 S

CO
TT

 D
R

MOCKINGBIRD LN

HERON WY

SA
MP

SO
N 

CT

WEST SEQUIM BAY RD

OLD OLYMPIC HWY

S  
7T

H 
AV

E

SPY GLASS LNDOE RUN RD

HIGHWAY 101

S  
SE

QU
IM

 AV
E

HAPPY VALLEY RD

E  HAMMOND ST

L:\ClallamCo\13534.00 - Carlsborg Collection System Design & Water Rights Analysis\13534.01 - Carlsborg Facility Plan Amendment\GIS\FIGURE_E-4.mxd

UPDATED: 6/30/2014

SHARED SEWER ALIGNMENT!



Gray & Osborne, Inc., Consulting Engineers 

Clallam County E-7 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

TABLE E-7 
 

Estimated Pipe Replacement in the City of Sequim Required to  
Accommodate Projected Initial and Buildout Sequim  

and Pumped Carlsborg Flows (in 2014 Dollars) 
 

CUGA 
Pumped Flow 

Rate (gpm) 

Pipe 
Replacement 

(ft) 
Estimated 

Project Cost 

Percentage of 
Overall 

Capacity 
Attributable to 
CUGA (Peak 

Hour) 

Estimated 
CUGA Share 
of the Project 

Cost 
Initial Year 1,462 $319,000 61% $194,600 
Buildout 13,253 $4,250,000 69.0% $2,932,500 
 
CUGA TREATMENT ALTERNATIVES 
 
Chapter 5 of this Amendment reevaluates the facilities required to provide treatment of 
Class A reclaimed water and disposal of the treated effluent and biosolids at a new 
treatment facility in the vicinity of the CUGA and at the City of Sequim WRF. 
 
TREATMENT AT A CARLSBORG WRF 
 
A Carlsborg WRF would initially consist of a sequencing batch reactor (SBR) and an 
effluent filter, with capacity for the projected 2030 flow and loading rates in keeping with 
the analysis provided in the 2012 Sewer Facilities Plan.  The SBR tanks would be 
designed to allow for future expansion and conversion to a membrane bioreactor (MBR) 
with capacity for the projected 2050 and buildout flow and lading rates.  It is assumed the 
WRF would be constructed on a 5.5-acre parcel of land directly east of the PUD Idea 
Place operations center.  The proposed site plan for an SBR water reclamation facility 
designed of the project 2030 flow and loading rates is shown in Figure E-5.   
 
The Carlsborg WRF would be designed to produce Class A reclaimed water in 
accordance with the Washington State Water Reclamation and Reuse Standards 
(Ecology, 1997) and Criteria for Sewage Works Design (Ecology 2008).  The raw 
wastewater from the Carlsborg sewer system would be pumped to the headworks 
structure by an influent pump station.  Three SBR tanks would provide secondary 
treatment and nitrogen removal.  The SBR system would be followed by coagulation, 
flocculation, filtration and ultraviolet disinfection systems to produce Class A reclaimed 
water.  Waste sludge produced by the SBR would be stored in an aerated holding tank 
until transfer by the utility to another facility for treatment. 
 
The 2012 Plan included a hydrogeological report of the potential Idea Place WRF site (in 
Appendix C).  Seepage tests resulted in an observed groundwater infiltration rate of 
12.4 inches/hour.  Using a standard approach that estimates a long term infiltration as 



Gray & Osborne, Inc., Consulting Engineers 

E-8 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

10 percent of short term actual (observed) rate, the estimated limiting long term 
infiltration rate is 1.24 inches/hr (19 gpd/ft2).   
 
The infiltration basin would be sized for the projected 2030 maximum day flow of 
179,300 gpd at a minimum.  Eight equally-sized infiltration basins were planned for 
infiltration of the buildout flow rate.  Two of these basins, each with approximate 
dimensions of 50 feet by 120 feet, are sufficient for the projected 2030 maximum day 
flow.  The basins would be excavated 3 feet below ground level with 3:1 horizontal to 
vertical slopes.   
 
Consistent with the 2012 Sewer Facilities Plan, the Carlsborg SBR basins would be 
converted to an MBR process after 2030.  Instead of three SBR basins in parallel, the 
tankage would be converted into a single train of tanks in series.  One SBR basin would 
be converted into an anoxic/equalization basin.  With the liquid level typically low, the 
basin would provide some initial anoxic volume for nitrogen removal.  The 
anoxic/equalization basin provides storage volume for when the influent flow exceeds the 
membrane capacity (set at peak day flow).  Mixed liquor would be pumped to the anoxic 
basin and then flow through the aeration basin into one of four membrane tanks.  One 
membrane tank would be redundant.  Permeate pumps pull clean permeate out of the 
membrane cassettes in the membrane tanks.  A new Membrane Equipment Building 
would be constructed to house the permeate pumps and other equipment associated with 
the MBR system.  The UV disinfection system in the Filter Building and some of the 
other mechanical equipment would be expanded or replaced with larger equipment 
designed for the future flow rates.   
 
The volume of sludge produced would be much greater with the design 2050 flow and 
loading rates than the initial WRF.  In accordance with the 2012 Plan, it is proposed to 
construct a 40-day SRT aerobic digester in the WRF expansion.  Due to limitations and 
cost of disposal of Class B biosolids in the vicinity, a Class A lime-heat biosolids 
treatment process by FKC) is recommended, which would produce dewatered Class A 
biosolids for free distribution to the community. 
 
An additional bypass storage pond and three additional groundwater infiltration basins 
would be constructed to provide capacity for the design 2050 flow rates. 
 
Figure E-6 provides a site plan for an MBR process at the Carlsborg water reclamation 
facility.   
 
The estimated capital, operation and maintenance and life cycle costs for the Carlsborg 
WRF for the 2030 and 2050 flow and loading rates are presented in Table E-8.  The 
project costs presented in Table E-8 include 7.9 percent Washington State sales tax, 
20 percent contingency due to the preliminary nature of the estimates and 25 percent 
design, permitting, construction management and administrative services costs. 
 



FIGURE E-5

CLALLAM COUNTY

CARLSBORG WRF

SBR SITE PLAN (DESIGN YEAR 2030)

CARLSBORG WASTEWATER FACILITIES

PLAN AMENDMENT

L
:
\
C
l
a
l
l
a
m

C
o
\
1
3
5
3
4
.
0
0
 
-
 
C
a
r
l
s
b
o
r
g
 
C
o
l
l
e
c
t
i
o
n
 
S
y
s
t
e
m

 
D

e
s
i
g
n
 
&

 
W

a
t
e
r
 
R
i
g
h
t
s
 
A
n
a
l
y
s
i
s
\
1
3
5
3
4
.
0
1
 
-
 
C
a
r
l
s
b
o
r
g
 
F
a
c
i
l
i
t
y
 
P
l
a
n
 
A
m

e
n
d
m

e
n
t
\
A
M

E
N

D
M

E
N

T
\
F
a
c
i
l
i
t
y
 
P
l
a
n
 
A
m

e
n
d
m

e
n
t
\
F
i
g
u
r
e
s
\
E
-
5
.
d
w

g
,
 
6
/
3
0
/
2
0
1
4
 
2
:
2
1
:
5
8
 
P
M

,
 
m

n
a
g
e
l



FIGURE E-6

CLALLAM COUNTY

CARLSBORG WRF

MBR SITE PLAN (DESIGN YEAR 2050)

CARLSBORG WASTEWATER FACILITIES

PLAN AMENDMENT

L
:
\
C
l
a
l
l
a
m

C
o
\
1
3
5
3
4
.
0
0
 
-
 
C
a
r
l
s
b
o
r
g
 
C
o
l
l
e
c
t
i
o
n
 
S
y
s
t
e
m

 
D

e
s
i
g
n
 
&

 
W

a
t
e
r
 
R
i
g
h
t
s
 
A
n
a
l
y
s
i
s
\
1
3
5
3
4
.
0
1
 
-
 
C
a
r
l
s
b
o
r
g
 
F
a
c
i
l
i
t
y
 
P
l
a
n
 
A
m

e
n
d
m

e
n
t
\
A
M

E
N

D
M

E
N

T
\
F
a
c
i
l
i
t
y
 
P
l
a
n
 
A
m

e
n
d
m

e
n
t
\
F
i
g
u
r
e
s
\
E
-
6
.
d
w

g
,
 
6
/
3
0
/
2
0
1
4
 
2
:
2
2
:
4
2
 
P
M

,
 
m

n
a
g
e
l



Gray & Osborne, Inc., Consulting Engineers 

Clallam County E-9 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

TABLE E-8 
 

Carlsborg WRF Project, Operation and Maintenance and  
Life Cycle Cost Estimate (in 2014 Dollars) 

 

Component 

Initial Project 
Cost  

(2016 – 2030) 

2030 – 
Buildout 

Project Cost(1) 
Carlsborg WRF (20l6 – 2030) $10,650,000 $24,260,000 
Average Annual O&M  $379,000 $748,000 
15-year Life Cycle Costs $16,335,000 $39,220,000 

(1) Included initial project cost. 
 
TREATMENT AT SEQUIM WRF 
 
Treatment of the Carlsborg wastewater at the City of Sequim WRF is evaluated in the 
Amendment.  The Sequim WRF has sufficient capacity (1.67 mgd average maximum 
month flow, 4,036 lb/day BOD5 and 3,855 lb/day TSS) to treat projected wastewater 
flows and  loadings from Carlsborg in addition to the projected City of Sequim 
wastewater flows and  loadings through 2030.  However, the Sequim WRF is projected to 
exceed 85 percent of the NPDES-permitted flow and loading criteria prior to 2030 which 
would require the City to submit a plan and schedule to maintain adequate capacity to 
Ecology.   
 
The Sequim WRF would need to be expanded to accommodate 2050 projected 
wastewater flows and organic loads from the City only and from the combined City and 
CUGA flow.  The Sequim WRF Phase 2 Expansion that would be required to provide 
capacity for the projected 2050 flows and organic load from the City and the CUGA 
includes headworks improvements, conversion of the existing equalization basin to an 
aeration basin, construction of a new equalization basin, construction of a new clarifier 
and expansion of the existing effluent filtration, flocculation, UV disinfection and solids 
treatment capacity.    
 
The County will need to purchase capacity in the existing treatment facilities and pay a 
share of future improvements.  The Carlsborg Sewer Draft Financial Plan prepared by 
FCS Group (June 2014), included in Appendix H, assumes that the County will pay an 
up-front capacity charge that recognizes the net book value of the City’s past investment 
in it treatment assets.  The capacity charge will apply only to pre-2016 assets since City 
capital costs after January 2016 (the assumed date when CUGA wastewater would be 
discharged to the Sequim WRF) would be paid on a cost share on a pay-as-you-go basis.    
 
The Carlsborg capacity fee for connection to the Sequim sewer system for treatment at 
the Sequim WRF is expected to be based on a ratio of maximum month flows in 20 years 
(2035).  Based on initial projections, the Carlsborg wastewater utility would purchase a 
6.3 percent share of the existing Sequim WRF assets, including the water reuse system, at 



Gray & Osborne, Inc., Consulting Engineers 

E-10 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

an estimated cost of $898,903.  The Carlsborg wastewater system would pay the same 
share of all future Sequim WRF capital improvement projects through 2035.   
 
Operations and maintenance costs for the Sequim WRF and Reuse system would be 
incorporated into the rate per gallon of wastewater treated.  The estimated rate is 
$0.0098/gallon including an out-of-city multiplier of 1.15.  Assuming an average annual 
wastewater flow of 82,100 gpd in 2030 the operations and maintenance cost of the 
Sequim Option in 2030 is approximately $294,000. 
 
In addition to operations and maintenance costs, the cost of WRF expansion or 
improvements will be the responsibility of the CUGA on a pay-as-you-go basis.  
Table E-9 includes the estimated Sequim WRF capacity charges and share of City of 
Sequim capital improvement projects associated with the WRF that the CUGA would 
participate in. 
 

TABLE E-9 
 

Sequim WRF Project, Operation and Maintenance and  
Life Cycle Cost Estimate (in 2014 Dollars) 

 

Component 

Initial Project 
Cost  

(2016 – 2030) 

2030 – 
Buildout 

Project Cost(1) 
Sequim WRF Capacity, Sequim CIP (20l6 – 2030) $1,036,200 $7,728,400
Average Annual O&M  $294,000 $540,000
15-year Life Cycle Costs $5,446,200 $18,528,400

(1) Included initial project cost. 
 
FUTURE WATER RIGHTS MITIGATION 
 
This Amendment evaluates the impact to water resources within the CUGA if either the 
Sequim Alternative or the Carlsborg Alternative is implemented.  In particular, the 
Amendment evaluated the potential streamflow mitigation that would be required to 
provide additional water to meet the development needs of the CUGA.  Pacific 
Groundwater Group (PGG) prepared several Technical Memoranda, included in 
Appendix A and summarized in Chapter 6, which estimate the amount of additional water 
rights that may be required for buildout demand in Carlsborg and present potential 
mitigation requirements and remedies.  The PGG analysis estimates that an additional 
417 acre-foot/year water right would be required to provide sufficient potable water for 
the CUGA at buildout.  Furthermore, PGG used the 2008 Dungeness Model to evaluate 
[...]
of these blowers would be capable of supplying sufficient air to one of the SBR tanks for 
aeration and mixing.  The third blower would provide redundancy, as it is not expected 
that all three tanks would be in aeration cycle simultaneously.  The aeration blower 
motors would be 10 horsepower units.  A separate 2-horsepower positive displacement 
blower would be provided to aerate the post-equalization basin.  The blowers would be 
provided with weatherproof acoustical enclosures and installed on a concrete pad 
adjacent to the SBR basins. 
 
A 6,000-gallon post-equalization basin would be constructed adjacent to the SBR to 
receive and dampen decant flows to reduce the hydraulic loading on the downstream 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-5 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

facilities.  The equalization basin would be aerated with coarse-bubble diffusers and a 
2-horsepower positive displacement blower.  The basin would be equipped with two 
submersible pumps (one duty, one standby) to lift the secondary effluent to the 
coagulation and filtration system.   
 
Effluent Coagulation and Filtration 
 
In order to ensure that the final effluent meets the Class A water reclamation turbidity 
limits, the secondary effluent would be coagulated and filtered.  The coagulation and 
filtration steps consist of a chemical injection system, a flash mixing unit, a flocculation 
tank, and an effluent filter. 
 
The secondary effluent would be pumped from the post-equalization basin to a flash 
mixer, with a chemical coagulant injected to aid in the agglomeration of suspended 
particles and thereby increase the performance of the effluent filter.  The chemical feed 
system would utilize a premixed liquid solution of polymer and a small chemical 
metering pump (a second metering pump will be available as a standby) that would inject 
the solution into a pipe ahead of the flash mixer.  The capacity of the polymer feed 
system would be 5.5 lbs of polymer per day, in order to be able to feed 2.0 mg/L polymer 
at peak hour flow.  It is proposed that the flash mixer would be a 55-gallon tank.  A 
1.5-horsepower vertical drum mixer would be sufficient to provide the recommended 
velocity gradient of 2,000/sec. 
 
The effluent would overflow by gravity from the flash mixer into a larger flocculation 
tank.  The flocculation tank would allow the coagulated suspended particles to form flocs 
and, therefore, become easier to filter out during the filtration step.  Flocculation occurs 
under gentle mixing, with detention times typically in the range of 10 to 30 minutes.  If a 
detention time of 30 minutes at maximum month flow is selected, a flocculation tank 
volume of 2,000 gallons would result.  A 1/20th horsepower mixer will provide the 
recommended velocity gradient of 60/sec.  
 
The chemical feed pumps, polymer storage area, flash mixer and flocculation tank would 
be located in the Filter Building.  
 
Effluent Filter 
 
A fabric disk media filter tank would be located in the Filter Building.  The filter system 
would be comprised of a steel tank, four fabric media covered disks, a backwash system, 
sludge removal system, and disk drive assembly.  An adequate supply of spare parts 
would be kept on hand in order to meet the reliability criteria of the Water Reclamation 
and Reuse Standards.  
 
Gravity flow through the filtration system would be maintained by a head differential that 
is no less than two inches but is not allowed to exceed 12 inches.  A filter backwash cycle 
would be initiated either based on time or on water level in the tank.  The disk drive 



Gray & Osborne, Inc., Consulting Engineers 
 

5-6 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

assembly would rotate the filter disks during the backwash operation.  The solids would 
be sucked through the suction manifold and pumped to the sludge/backwash drain 
connected to the plant drain pump station. 
 
The filter effluent would be monitored continuously with a turbidimeter to ensure 
compliance with the Class A reclaimed water standards (<2 NTU average and <5 NTU at 
any given time).  A violation of these standards would trigger bypass of effluent to the 
bypass storage pond. 
 
Effluent Disinfection  
 
An ultraviolet (UV) light disinfection system would provide disinfection of the effluent 
to meet Class A reclamation standards.  The UV disinfection system would be located in 
the Filter Building.  It would be an in-vessel low-pressure, high-intensity UV system 
comprised of three vessels in series.  The system would be designed to deliver a design 
dose of 100 mJ/cm2 at a UV transmittance of 55 percent at peak hour flow, with one 
vessel out of service.  At this dose the UV disinfection system would be sufficient to 
produce a monthly median coliform count less than 2.2 per 100 mL.   
 
An effluent magnetic flow meter will follow the UV disinfection system. 

 
Effluent Clear Well 
 
The final effluent from the filter and UV system would flow into an effluent clear well.  
An effluent composite sampler would draw sample from the effluent clear well.  Final 
effluent would flow by gravity to the groundwater infiltration basins.  Piping tees and 
automated valves would be provided to divert the final effluent to the emergency bypass 
storage pond, in case Class A reclaimed water standards are not met.   
 
Water reuse pumps would draw from the effluent clear well.  Reclaimed water would be 
pumped off site for irrigation or other uses, and, after passing through a backflow 
preventer, would also be available for on-site use as process water.  The non-potable 
water system would also include a hydro-pneumatic pressure tank and a basket strainer.  
The non-potable water system would supply process water to the influent screen spray 
bar and a number of yard hydrants located around the reclamation facility for wash down. 
 
Bypass Storage Pond 
 
In order to meet reliability criteria of the Water Reclamation and Reuse Standards, a 
short-term bypass storage pond would be provided.  When plant upsets or equipment 
failure occurs and Class A water reclamation standards are not met, flows would be 
automatically diverted to the bypass storage pond and an alarm activated.  In accordance 
with the Water Reclamation and Reuse Standards, a detention time of 24 hours at the 
maximum day flow would be provided (180,000 gal).  A lined basin of this size would be 
constructed with a maximum liquid depth of 9 feet, freeboard of 2 feet and a 3 horizontal 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-7 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

to 1 vertical side slope.  The short-term storage basin would be lined with a 
geomembrane to prevent the inadequately treated wastewater from infiltrating to 
groundwater.  The pond contents would be returned to the headworks by the plant drain 
pump station. 
 
Plant Drain Pump Station 
 
A submersible plant drain pump station would be provided to collect process and tank 
drains, including the bypass storage pond, and return the plant drainage to the headworks 
for screening.  The pump station design would be similar to the influent pump station 
design, although the wet well would be deeper in order to fully drain the SBR tanks and 
bypass storage pond. 
 
Aerated Sludge Holding Tank 
 
The 2012 Sewer Facilities Plan considered several sludge treatment alternatives, and 
recommended aerated sludge storage for the initial phase (2030 design).  Waste activated 
sludge from the SBR basins would be hauled off-site in a tanker truck for further 
treatment and disposal by another agency.  As the sludge production rate increases, 
sludge digestion and dewatering would be added in future expansion phases.   
 
The WRF designed for projected 2030 flow and loading rates would be provided with a 
rectangular concrete aerated sludge holding tank, designed to provide 2 weeks of storage 
at maximum month conditions with partial digestion.  Waste activated sludge (WAS) 
would be pumped from the SBR tanks to the aerobic sludge holding tank via a 
submersible sludge pump in each SBR tank.   
 
A coarse bubble diffuser system would be installed in the aerobic sludge holding tank for 
mixing and aeration, supplied by a 7.5-horsepower positive displacement blower.  The 
holding tank would be equipped with a telescoping decanter to allow gravity thickening 
of the sludge to 1.5 percent solids.  At the maximum month projected 2030 condition, the 
sludge production from the sludge holding tank would be 1,650 gallons per day at 
1.5 percent solids.  An external sludge pump would be provided for transfer of the sludge 
into a tanker truck.  It is anticipated that the utility would purchase a tanker truck, and a 
storage garage would be constructed at the WRF site. 
 
Filter Building 
 
A filter building would be constructed to house the coagulation, flocculation, filtration, 
UV disinfection, effluent clear well and non-potable water systems.  The building would 
be approximately 35 feet by 45 feet. 
 



Gray & Osborne, Inc., Consulting Engineers 
 

5-8 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

Operations Building 
 
An operations building would be constructed to accommodate the staff needed to operate 
the WRF and house the electrical equipment and motor control centers.  The new control 
building would be approximately 20 feet by 60 feet and would contain an electrical room, 
a laboratory, an office, a locker room with shower and toilets, and a mechanical room.  
The new laboratory would be equipped with the analytical instruments necessary to 
perform in-plant testing. 
 
Standby Generator 
 
A new diesel generator would be installed to provide standby power to the WRF. 
 
Groundwater Infiltration Basin 
 
The 2012 Sewer Facilities Plan included a hydrogeological report of the potential Idea 
Place WRF site (in Appendix C).  Seepage tests resulted in an observed groundwater 
infiltration rate of 12.4 inches/hour.  Using a standard approach that estimates a long term 
infiltration as 10 percent of short-term actual (observed) rate, the estimated limiting long-
term infiltration rate is 1.24 inches/hr (19 gpd/ft2).   
 
The infiltration basin would be sized for the projected 2030 maximum day flow of 
179,300 gpd at a minimum.  Eight equally-sized infiltration basins were planned for 
infiltration of the buildout flow rate.  Two of these basins, each with approximate 
dimensions of 50 feet by 120 feet, are sufficient for the projected 2030 maximum day 
flow.  The basins would be excavated 3 feet below ground level with 3:1 horizontal to 
vertical slopes.   
 
Summary of Design Data 
 
Table 5-4 provides a summary of the proposed design data for the SBR water reclamation 
facility designed for projected 2030 Carlsborg flow and loading rates. 
 

TABLE 5-4 
 

Carlsborg SBR WRF Design Data (Design Year 2030) 
 

Parameter Design Data 
Influent Pump Station  

Quantity Of Pumps 2 (1 Duty, 1 Standby)
Type  Submersible Centrifugal
Capacity 230 gpm @ 30' TDH
Motor Size 5 hp ea. with VFDs
 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-9 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

TABLE 5-4 – (continued) 
 

Carlsborg SBR WRF Design Data (Design Year 2030) 
 

Parameter Design Data 
Influent Screening  
Quantity Of Mechanical Screens 1
Type Of Screen Mechanical Perforated Plate Screen
Screen Perforation Size 1/4 inch
Quantity Of Manual Screens (Backup) 1
Type Of Screen Manual Bar Rack

Sequencing Batch Reactor (SBR) Basins 
Quantity 3
Volume, Per Basin 98,000 Gal
Qty. Of Cycles Per Day, Per Basin 5
Cycle Duration 4.8 Hrs
Maximum Water Depth 21 Ft
Minimum Water Depth (After Decant) 18.4 Ft
Estimated Net Sludge Yield 0.85 Lbs TS/Lb BOD5

Design Total SRT 30 Days
Design Mixed Liquor Suspended Solids Concentration 4,000 Mg/L (At Min. Water 

Depth)
Aeration Type Fine Bubble Diffusers

Mixers 
Mixer Type Floating Direct Drive
Quantity, Total 3
Mixer Motor Size, Each 3 Hp
Decanters 
Type Floating Decanter
Quantity, Total 3
Decant Flow Rate, Typical 199 gpm
Decant Flow Rate, Maximum 560 gpm
WAS Pumps  
Type Submersible Centrifugal Pumps
Quantity, Total 3 (1 Per Basin)
Capacity, Each 20 gpm
Motor Size, Each 2.4 hp

SBR Aeration Blowers 
Blower Type Positive Displacement Blower
Quantity Of Blowers 3 (1 Standby)
Blower Capacity, Each 93 Scfm @ 9.5 psi
Blower Motor Size, Each 10 hp
 



Gray & Osborne, Inc., Consulting Engineers 
 

5-10 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

TABLE 5-4 – (continued) 
 

Carlsborg SBR WRF Design Data (Design Year 2030) 
 

Parameter Design Data 
Post-Equalization Basin 
Quantity 1
Volume 6,000 Gal
Maximum Side Water Depth 14 Feet

Equalization Basin Aeration
Aeration Type Coarse Bubble Diffusers
Blower Type Positive Displacement 

Blower
Quantity Of Blowers 1
Blower Motor Size 2 hp
Equalization Basin Pumps 
Type Submersible Centrifugal 
Quantity 2 (1 Duty, 1 Standby)
Capacity, Each 230 gpm @ 30' TDH
Motor Size, Each 5 hp ea. with VFDs

Coagulation Chemical Feed System 
Quantity Of Chemical Feed Pumps                                  2
Type Of Chemical                                                        Liquid Polymer
Feed Pump Capacity     0.003-0.03 gph
Flash Mixer 
Quantity Of Tanks 1
Volume                                                        55 Gal
Mixer Motor Size 1.5 hp
Detention Time At PHF 15 Sec
Velocity Gradient At 10°C 2,000 Sec-1

Flocculation Tank 
Quantity Of Tanks 1
Volume                                                        2,000 Gal
Mixer Motor Size 1/20 hp
Detention Time At MMF 30 Min
Velocity Gradient At 10°C 60 Sec-1

Effluent Filter 
Filter Type Fabric Disk Filter
Quantity Of Tanks 1
Quantity Of Disks 4 
Hydraulic Loading Rate At Peak Hour Flow 5.3 gpm/Ft2
 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-11 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

TABLE 5-4 – (continued) 
 

Carlsborg SBR WRF Design Data (Design Year 2030) 
 

Parameter Design Data 
Effluent Disinfection 
Disinfection Type In-Vessel Low-Pressure, High-

Intensity UV Lamps
Quantity Of Vessels 3 (2 Duty, 1 Standby)
UV Transmittance 55% 
UV Dose At Peak Hour Flow, With 1 Vessel Out Of 
Service 

100 mJ/cm2

Disinfection Standard, Monthly Median Value 2.2 Fecal Coliform/100 Ml
Bypass Storage Basin 
Basin Type Geomembrane-Lined Basin With 

3:1 Side Slope
Volume 180,000 Gal
Maximum Side Water Depth 9 Feet
Groundwater Infiltration Basin 
Basin Type Unlined Basin With 3:1 Side 

Slope
Design Long-Term Infiltration Rate 19 gpd/Ft2

Infiltration Area 11,660 Ft2

Quantity Of Basins 2
Basin Depth 3 Feet
Plant Drain Pump Station 
Type Submersible Centrifugal 
Quantity 2 (1 Duty, 1 Standby)
Capacity, Each 230 gpm @ 40' TDH
Motor Size, Each 5 Hp
Aerated Sludge Holding Tank 
WAS Sludge Production 250 Lbs/Day @ 1.0% Solids

Detention Time At Maximum Month Loading 14 Days 
Tank Volume, Gal 28,000
Liquid Depth, Feet 12
Target Solids Concentration After Decanting 1.5%

Sludge Production 217 lbs/Day @ 1.5% Solids 
(1,650 Gal/Day)

Aeration Type Coarse Bubble Diffuser
 



Gray & Osborne, Inc., Consulting Engineers 
 

5-12 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

TABLE 5-4 – (continued) 
 

Carlsborg SBR WRF Design Data (Design Year 2030) 
 

Parameter Design Data 
Aerated Sludge Holding Blower
Blower Type Positive Displacement Blower
Quantity Of Blowers 1
Blower Capacity 113 Scfm @ 7 psi
Blower Motor Size 7.5 hp
 
Carlsborg SBR WRF Capital and O&M Costs 
 
The estimated capital and operation and maintenance costs for the Carlsborg WRF for the 
design 2030 flow and loading rates are presented in Tables 5-5 and 5-6, respectively.   
 

TABLE 5-5 
 

Carlsborg WRF Preliminary Project Cost Estimate (Design Year 2030) 
 

No. Item Quantity Unit Price Amount 
1.  Mobilization/Demobilization 1 LS $520,000 $520,000 
[...]
The City’s NPDES /Reclaimed Water permit, No. WA0022349 was updated in 2013 and 
is attached as Appendix B.  The City’s current NPDES permit effluent limits are 
summarized in Table 5-12.  The City’s permit requires the treatment plant effluent to 
meet Class A reclaimed water treatment standards regardless of whether it is discharged 
to the outfall or pumped to the City’s reuse facilities.  The City is authorized to discharge 
to Bell Creek in Carrie Blake Park, the Strait of Juan de Fuca or to reuse sites.  In case of 
extreme flow events (48 hours of flow greater than the maximum day flow) or 
catastrophic system failure (earthquake, lightning strike), the City is authorized to 
discharge secondary effluent-quality water through the marine outfall.  Effluent not 
meeting Class A reclaimed water standards may not be pumped to the City’s reuse 
facilities or discharged into Bell Creek under any conditions.  Condition S.4. of the City’s 
NPDES permit requires plan and schedule preparation to maintain adequate capacity 
when flows and loads to the WRF exceed 85 percent of design capacity.   
 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-27 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

TABLE 5-12 
 

Sequim WRF NPDES Permit Limits 
 
NPDES Permit Requirements 

Parameter Average Monthly Average Weekly 
5-day Biochemical Oxygen Demand 
(BOD5), Monthly average 

30 mg/L(1) (200 lbs/day) 
or ≥ 85% Removal 

45 mg/L (300 lbs/day) 
 

Total Suspended Solids (TSS),  
Monthly average 

30 mg/L(1) (200 lbs/day) 
or ≥ 85% Removal 

45 mg/L (300 lbs/day) 
 

pH - 6.0 – 9.0 
Parameter Average Monthly Average Weekly
Turbidity 2 NTU 5 NTU 
Parameter 7-day Median Sample Maximum 
Total Coliform 2.2 MPN/100 mL 23 MPN/100 mL 
Parameter Average Monthly Sample Maximum
Ammonia (as N) 3.3 mg/L avg. monthly 5.7 mg/L sample max. 
Total Nitrogen, average monthly 10 mg/L - 
Dissolved Oxygen - Measurably Present 
Criteria for Prevention of Facility Overloading 
Average Flow for the Maximum Month(2) 1.67 mgd 
Influent BOD5 Loading for Maximum 
Month(2) 

4,036 lb/day 

Influent TSS Loading for Maximum Month(2) 3,855 lb/day 
(1) Or 15 percent of the respective monthly average concentrations, whichever is more stringent. 
(2) Limits in draft revised permit. 
 
Sequim WRF Performance 
 
Figures 5-8, 5-9 and 5-10 summarize WRF performance with regard to removal of 
Biochemical Oxygen Demand (BOD5), Total Suspended Solids (TSS), Ammonia 
Nitrogen and Total Nitrogen. 
 
  



Gray & Osborne, Inc., Consulting Engineers 

5-28 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

 
 

FIGURE 5-8 
 

Sequim WRF Effluent BOD5 Concentrations and Percent Removal 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-29 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

 
 

FIGURE 5-9 
 

Sequim WRF Effluent TSS Concentrations and Percent Removal 
 

 



Gray & Osborne, Inc., Consulting Engineers 
 

5-30 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

0.0

5.0

10.0

15.0

20.0

25.0

30.0

35.0

40.0

45.0

Jan‐05 Jan‐06 Jan‐07 Jan‐08 Jan‐09 Jan‐10 Jan‐11 Jan‐12

Co
nc
en
tr
at
io
n 
(m
g/
L)

Avg. Ammonia  (mg/L) TN (mg/L)

Upgraded WRF Online, Oct‐09

 
 

FIGURE 5-10 
 

Sequim WRF Effluent Ammonia-N and Total Nitrogen Concentrations 
 



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 5-31 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

As shown in these figures, removal of these constituents improved dramatically with the 
increase in WRF capacity provided by the 2009 WRF expansion.  Although there were 
some violations prior to the completion of WRF expansion in October 2009, the WRF 
performance since that time has been excellent.  The City of Sequim Water Reclamation 
Facility received the 2011 and 2012 “Wastewater Treatment Plant Outstanding 
Performance” award from Ecology for its track record of compliance. 
 
CAPACITY OF SEQUIM WRF FOR CARLSBORG WASTEWATER 
 
2030 Projections 
 
For the 2030 planning period, Table 5-13 summarizes current and projected flow and 
loading rates from the Sequim sewer system and the proposed Carlsborg sewer system 
relative to current Sequim WRF NPDES-permitted capacity and design criteria.  The 
Sequim flow and loading projections and WRF capital improvement plans are from the 
City of Sequim 2014Draft General Sewer Plan.  The 20-year planning period for the 
General Sewer Plan was through 2032; projections were interpolated to estimate 
projected flow and loading rates for 2030. 
 

TABLE 5-13 
 

Current and Projected 2030 Sequim WRF and  
Carlsborg Sewer Flow and Loading Rates 

 

Parameter 
Sequim 

2012 
Sequim 

2030 
Carlsborg 

2030 

Sequim 
2012 + 

Carlsborg 
2030 

Sequim 
2030 + 

Carlsborg 
2030 

NPDES 
Permit 

Limitations 
and/or 
WRF 

Design 
Criteria 

Annual Average Flow (mgd) 0.66 1.16 0.08 0.74 1.24 - 
Maximum Month Flow (mgd) 0.86 1.39 0.10 0.95 1.49 1.67 
Peak Day Flow (mgd)(1) 1.44 2.07 0.18 1.62 2.25 2.46 
Peak Hour Flow (mgd)(1) 2.70 3.64 0.33 3.03 3.96 4.65 
Maximum Month BOD5 
Loading (lb/day) 2,109 3,624 296 2,405 3,920 4,036 
Maximum Month TSS 
Loading (lb/day) 1,949 3,349 333 2,282 3,682 3,855 

(1) The WRF must equalize and fully treat peak hour flows for continuous compliance with reclaimed 
water standards.  The historical peak day flow of 1.89 mgd, 30 percent higher than any other daily 
flow from 2007-2011, was rejected as an outlier. 

 
Figures 5-11 and 5-12 show the projected growth in maximum month influent flow and 
BOD with Carlsborg flows included.  As shown in Table 5-13, the Sequim WRF 
currently has sufficient capacity for the projected 2030 Carlsborg wastewater in addition 



Gray & Osborne, Inc., Consulting Engineers 
 

5-32 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

to the projected 2030 Sequim wastewater.  However, the Sequim WRF is projected to 
exceed 85 percent of the NPDES-permitted flow and loading criteria prior 2030.  The 
NPDES permit requires that when actual monthly average influent flow or loading to the 
WWTF exceed 85 percent of design criteria for 3 consecutive months, or if the City has 
projected increases in wastewater flow or loading that would cause exceedance of design 
capacity within 5 years, the City of Sequim must submit a plan and schedule to maintain 
adequate capacity to Ecology.  The City may need to submit an additional plan and 
schedule to maintain adequate capacity to Ecology prior to 2032.   
 
A financial plan addressing the Carlsborg capacity fee for connection to the Sequim 
sewer system for treatment at the Sequim WRF is addressed in Appendix H and 
summarized in Chapter 8.  A capital improvement plan (CIP) for the years 2016 through 
2030 is listed later in this chapter.   
 
2050 Projections 
 
Table 5-14 summarizes projected 2050 flow and loading rates from the Sequim sewer 
system and the proposed Carlsborg sewer system relative to current Sequim WRF 
NPDES-permitted capacity and design criteria.  The Sequim 2050 flow projections are 
from the 2014 City of Sequim Draft General Sewer Plan.  The Sequim 2050 loading 
projections were calculated using the projected equivalent residential units (ERUs) in the 
General Sewer Plan and the loading criteria from the General Sewer Plan: 0.3854 lbs 
BOD5/day/ERU and 0.3562 lbs TSS/day/ERU. 
 



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 5-33 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

85% Phase 1 Design Capacity, 1.42

Phase 1 Design Capacity, 1.67

Phase 2 Design Capacity, 2.23

Year 2034 Year 2039

Modified Phase 2 Design, 2.34

0.500

0.750

1.000

1.250

1.500

1.750

2.000

2.250

2.500

2.750

20
10

20
12

20
14

20
16

20
18

20
20

20
22

20
24

20
26

20
28

20
30

20
32

20
34

20
36

20
38

20
40

20
42

20
44

20
46

20
48

20
50

Year

M
ax
im

um
 M

on
th
 F
lo
w
 (g

pd
)

Sequim Sequim + Carlsborg Modified Phase 2 Design Capacity, 2.34

 
 

FIGURE 5-11 
 

Effect of Carlsborg on Sequim WRF Maximum Month Flow Capacity  



Gray & Osborne, Inc., Consulting Engineers 
 

5-34 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

85% Phase 1 Design Capacity, 3,431

Phase 1 Design Capacity, 4,036

Phase 2 Design Capacity, 5,507

Year 2031 Year 2034

Modified Phase 2 Design, 6,752

2,000

2,500

3,000

3,500

4,000

4,500

5,000

5,500

6,000

6,500

7,000

20
10

20
12

20
14

20
16

20
18

20
20

20
22

20
24

20
26

20
28

20
30

20
32

20
34

20
36

20
38

20
40

20
42

20
44

20
46

20
48

20
50

Year

M
ax

im
u

m
 M

on
th

 B
O

D
 L

oa
d 

(l
b/

da
y)

Sequim
Sequim + Carlsborg

 
FIGURE 5-12 

 
Effect of Carlsborg on Sequim WRF Maximum Month BOD5 Loading Capacity 



Gray & Osborne, Inc., Consulting Engineers 

Clallam County 5-35 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

TABLE 5-14 
 

Projected 2050 Sequim WRF and Carlsborg Sewer Flow and Loading Rates 
 

Parameter 
Sequim 

2050 
Carlsborg 

2050 

Sequim 
2050 + 

Carlsborg 
2050 

NPDES 
Permit 

Limitations 
and/or 
WRF 

Design 
Criteria 

WRF 
Design 

Criteria - 
Phase II 
Upgrade 

Annual Average Flow (mgd) 1.73 0.31 2.04 - 2.033 
Maximum Month Flow (mgd) 2.01 0.34 2.34 1.67 2.234 
Peak Day Flow (mgd)(1) 3.43 0.48 3.92 2.46 3.158 
Peak Hour Flow (mgd)(1) 4.73 1.11 5.84 4.65 5.77 
Maximum Month BOD5 
Loading (lb/day) 5,544 1,208 6,752 4,036 5,507 
Maximum Month TSS 
Loading (lb/day) 5,124 1,360 6,484 3,855 5,261 

 
As shown in Table 5-14, the Sequim WRF does not currently have sufficient capacity for 
the projected 2050 Sequim wastewater, with or without addition of the projected 2050 
Carlsborg wastewater.  The General Sewer Plan describes a WRF Phase 2 Expansion 
that the City of Sequim would construct after 2032; the proposed design criteria are 
provided in Table 5-14 for comparison.  The Phase 2 Expansion would be sufficient for 
the projected 2050 Sequim wastewater, but a larger expansion would be required to 
accommodate the projected 2050 Carlsborg wastewater, particularly for peak day flow, 
and BOD5 and TSS loading rates. 
 
The Sequim WRF Phase 2 Expansion described in the 2007 Water Reclamation Facility 
Expansion Engineering Report and the 2014 Draft General Sewer Plan would be 
modified to accommodate Carlsborg projected 2050 flow and loading rates.  The 
components of the Modified WRF Phase 2 Expansion are summarized below.  
Figure 5-13 provides a site plan of the Sequim WRF including the Phase 2 Expansion 
components. 
 
Headworks Improvements 

 
Both of the existing mechanical fine screen channels will be required for the design peak 
hour flow rate.  A third headworks screening channel must be constructed to house a 
bypass manual screen, for backup use in case either mechanical screen is out of service. 
 
A second vortex grit removal chamber would be constructed to provide sufficient grit 
removal capacity at the design peak hour flow. 
 



Gray & Osborne, Inc., Consulting Engineers 
 

5-36 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

Convert the EQB into an Aeration Basin with an MLE Configuration 

 
The existing equalization basin (EQB) will be converted to an aeration basin with an 
MLE configuration during Phase 2.  A wall will be constructed down the center of the 
basin to create two treatment trains and each train will be equipped with submersible 
mixers and fine bubble diffusers to provide an additional treatment volume of 1.2 million 
gallons.  The two parallel aeration basins will have a total volume of 2.55 million gallons, 
which is sufficient for treatment of the combined 2050 flow and loading rates.  An 
aerobic SRT of 9.4 days at a mixed liquor suspended solids (MLSS) concentration of 
4,000 mg/L will provide sufficient treatment capacity for nitrification, and anoxic zones 
totaling 340,000 gallons will provide sufficient volume for denitrification. 
 
Install Aeration Blowers 

 
It will be necessary to install two additional aeration blowers (one per train).  There will 
be a total of five aeration blowers, each with a capacity of 850 scfm.  Four blowers will 
provide sufficient aeration to treat the projected flows and loadings, and one blower will 
be redundant to fulfill Class I Reliability standards. 
 
Construct a New EQB  

 
The equalization basin would be converted to an aeration basin with an MLE 
configuration in Phase 2 to accommodate biological treatment of maximum month flows.  
As a result, a new equalization basin must be constructed.  The new equalization basin 
constructed in Phase 2 would be designed to accommodate all flows in excess of the peak 
day flow.  The volume of the new EQB would be 420,000 gallons.  Assuming a mixing 
requirement of 0.04 hp per 1,000 gallons of storage (Metcalf and Eddy, Fourth Edition, 
2003), the mixer motor size requirement for the total volume of the new EQB is 17 hp.  
Floating surface aerators would be provided to accommodate the variable water surface 
level; two 10-hp aerators would be installed.  The energy requirement will be sufficient 
to prevent deposition of solids and maintain aerobic conditions. 
 
It will be necessary to pump influent flow from the new EQB to the aeration basins.  An 
equalization pump station will be constructed to accommodate the combined 2050 peak 
day flow rate (flows in excess of peak day flow would be stored in the EQB).  Three 
20-hp pumps would be provided (two duty; one standby). 
 
Construct a New 50-Foot-Diameter Clarifier  

 
A fourth 50-foot-diameter clarifier will be constructed in Phase 2 to accommodate 
projected buildout flows and loadings.  Clarifier No. 4 will have a side water depth of 
14 feet, and a total volume of 206,000 gallons and will be located directly east of 
Clarifier No. 3. 
 



N

0 50 100

Scale in Feet

CLALLAM COUNTY

FIGURE 5-13

SEQUIM WRF SITE PLAN

MODIFIED PHASE 2 EXPANSION

CARLSBORG WASTEWATER FACILITIES

PLAN AMENDMENT

L
:
\
C

l
a
l
l
a
m

C
o
\
1
3

5
3
4
.
0
0
 
-
 
C

a
r
l
s
b
o
r
g
 
C

o
l
l
e

c
t
i
o
n

 
S

y
s
t
e

m
 
D

e
s
i
g
n

 
&

 
W

a
t
e

r
 
R

i
g
h

t
s
 
A

n
a
l
y
s
i
s
\
1
3

5
3
4

.
0
3

 
-
 
C

a
r
l
s
b
o

r
g
 
C

o
l
l
e
c
t
i
o
n

 
S

y
s
t
e
m

 
D

e
s
i
g
n
\
F

i
g
u
r
e

s
\
F

i
g

u
r
e
 
5
-
1
3
 
-
 
E

x
p
a
n
s
i
o
n
 
P

l
a
n

.
d

w
g
,
 
4
/
2
4
/
2
0
1
4
 
2
:
5
4
:
4
7
 
P

M
,
 
p
m

a
r
s
h
a
l
l



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-37 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

Increase Effluent Filtration, Flocculation and UV Disinfection Capacity 

 
Additional filter disks will be installed to provide sufficient capacity for the modified 
Phase 2 flows.  One eight disk cloth filter will be installed (equipped initially with four 
disks) and one additional 12-foot-diameter circular flocculation tank will be installed to 
provide 20 minutes detention time for a maximum month design flow of 2.34 mgd.  
Additional banks of low pressure, high intensity lamps will be provided. 
 
Solids Treatment 

 
The digester and Class A biosolids treatment expansion projects included in the Sequim 
WRF for the 2016 to 2030 time frame will provide sufficient capacity for the projected 
2050 Sequim and Carlsborg wastewater. 
 
The estimated capital costs for the Sequim Modified WRF Phase 2 Expansion are 
presented in Tables 5-15.  The financial plan in Appendix H and summarized in Chapter 
8 summarizes future costs for the County for wastewater treatment and reclaimed water 
generation and use in Sequim, based on future projected flows and cost partitioning.   
 

TABLE 5-15 
 

Sequim Modified WRF Phase 2 Expansion Preliminary Project Cost Estimate 
 

No. Item Quantity Unit Price Amount 
1 Mobilization/Demobilization (8%) 1 LS $570,000  $570,000  
2 Bypass Screening Channel with 

Manual Bar Screen 
1 LS $50,000  $50,000  

3 Grit Removal System 1 LS $300,000  $300,000  
4 Convert Existing EQB to AB 1 LS $603,600  $604,000  
5 Equalization Pump Station 1 LS $210,000  $210,000  
6 Construct a New EQB 1 LS $200,000  $200,000  
7 Aeration Diffusers 1 LS $150,000  $150,000  
8 Submersible Mixers 6 EA $24,000  $144,000  
9 Blower 2 EA $54,000  $108,000  
10 Construct New 50-Foot Dia. Sec 

Clarifier 
1 LS $600,000  $600,000  

11 Internal Recycle Pumps 2 EA $44,400  $89,000  
12 RAS/WAS Pump Station 1 EA $216,000  $216,000  
13 Additional UV Lamp Banks 1 LS $150,000  $150,000  
14 Coagulation/Flocculation System 1 LS $60,000  $60,000  
15 Additional Filters 1 LS $450,000  $450,000  
16 Dewatering 1 LS $90,000  $90,000  
17 Site Work 1 LS $345,000  $345,000  



Gray & Osborne, Inc., Consulting Engineers 
 

5-38 Clallam County 
December 2014 Carlsborg Wastewater Facilities Plan Amendment 

TABLE 5-15 – (continued) 
 

Sequim Modified WRF Phase 2 Expansion Preliminary Project Cost Estimate 
 

No. Item Quantity Unit Price Amount 
18 Miscellaneous Metals 1 LS $138,000  $138,000  
19 Painting 1 LS $207,000  $207,000  
20 Mechanical/Yard Piping 1 LS $850,000  $850,000  
21 Electrical 1 LS $1,560,000  $1,560,000 

      
Subtotal ............................................................................................................$  7,091,000  
Construction Contingency (20%) .....................................................................$  1,418,000  
Subtotal ............................................................................................................$  8,509,000  
Washington State Sales Tax (8.7%) .................................................................$     732,000  
Total Estimated Construction Cost ..................................................................$  9,241,000  
Engineering, Administrative and Legal Services .............................................$  2,310,000  
TOTAL ESTIMATED PROJECT COST ...................................................$11,551,000  
Note: 2014 Dollars. 

 
Buildout Projections 
 
Table 5-16 summarizes projected buildout flow and loading rates from the Sequim sewer 
system and the proposed Carlsborg sewer system relative to the Modified Phase 2 WRF 
Expansion project described above.  The Sequim buildout flow and loading rate 
projections are from the 2014 City of Sequim Draft General Sewer Plan.   
 

TABLE 5-16 
 

Projected Buildout Sequim WRF and Carlsborg Sewer Flow and Loading Rates 
 

Parameter 
Sequim 

Buildout 
Carlsborg 
Buildout 

Sequim + 
Carlsborg 
Buildout 

WRF Design 
Criteria - 
Modified 
Phase 2 

Expansion 
Annual Average Flow (mgd) 2.84 0.64 3.476 2.043 
Maximum Month Flow (mgd) 3.04 0.68 3.713 2.343 
Peak Day Flow (mgd)(1) 3.96 0.87 4.829 3.917 
Peak Hour Flow (mgd)(1) 6.89 2.13 9.024 5.843 
Maximum Month BOD5 
Loading (lb/day) 7,661 2,552 10,213 6,752 
Maximum Month TSS 
Loading (lb/day) 7,080 2,871 9,951 6,484 
Maximum Month TKN 
Loading (lb/day) 1,473 464 1,937 1,286 

 



Gray & Osborne, Inc., Consulting Engineers 
 

Clallam County 5-39 
Carlsborg Wastewater Facilities Plan Amendment December 2014 

As shown in Table 5-16, the Sequim WRF after the modified Phase 2 expansion would 
not currently have sufficient capacity for the projected buildout Sequim wastewater, with 
or without addition of the projected buildout Carlsborg wastewater.  The General Sewer 
Plan describes a buildout expansion project that would construct primary clarifiers and 
an anaerobic digestion system.  With Carlsborg wastewater added to the sewer system, a 
higher capacity Sequim WRF Buildout Expansion project would be required after 2050. 
 
The Sequim WRF Modified Buildout Expansion described in the 2014 Draft General 
Sewer Plan would be modified to accommodate Carlsborg projected buildout flow and 
loading rates.  The Modified WRF Buildout Expansion is summarized below.   
 
Additional WRF capacity beyond that provided in the Phase 2 expansion could be 
realized by construction of primary clarifiers and anaerobic digesters.  Two circular 